DTOMEI]

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

[/ ﬁta'niumMuf’ﬂerItem ? 9: rb A?ja—
ngp@rs RB26DETT BNR32/BCNR33/BNR34

Titanium Muffler for RB26DETT BNR32/BCNR33/BNR34

TE BNR32 442001 JASMAR &= 03 516807

(PART NUMBER) BCNR33 442002 03 S16813
BNR34 442003 03 516814

BE NISSAN SKYKINE GT-R(BNR32/BCNR33/BNR34)

(APPLICATION)

HZAREE skrkskkrrskkkkkk2p

English skskskskeskskeskskekskkskksk 7p

O - DERHAEZE BGRATHLHBFEULLESY,

OHEEHENHRITT HBMEEELHE THMELEELY,

O Y ITEELERTDIZEBLTESLY,

O EHTRYM ITEINDIEREEREEZLTEEHARELIESL,
@FARDIASMAZRIREEEZEH DA ERARICLTEAD L. BEHRAEELIESLY,

F ARBEFEASNIBERILIASMARZREECREHDOIEFHLHE TCHRDIAARBGEFRALEL,

OAHERFIASMADREEZ . BLREIK AU ALY ) IZBETL— I BEEShTOET,

YRR ERRBEELEETTIL—LOFESIHENZVOARERL THEEN,
B— HHENHAEEEERVLITRFTIEF B4 FTTITERTZISL,

TOMEIZDEBEWVLEIFHYMNESISENET,
TOMEIFA=Y LRAR—YIITS5—[FRA M) —FET O —FILETIZEV T, BE/LOHEIUEEFERLDD

FEEMA . AR—YETICRBEL RO ERAEITIS—TT,

@Please carefully read this manual prior to installation.

@Please also refer to the NISSAN Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.

@If the install was done in a shop please make sure to give this manual to the owner.

@Fill out back of the JASMA certificate document included in this kit before use and/or return to the owner.

Read through the JASMA certificate prior to use this product.

@ Make sure the certificate number on the JASMA plate attached on the main silencer matches the certificate document

included in the kit prior to the installation.
Contact your supplier or us immediately if the numbers do not match.

Thank you for purchasing another quality TOMEI product.

TOMEI Ti Sport exhaust muffler has been designed to maximize the exhaust flow while minimizing the weight and sound

volume.
Ti Sport is the perfect choice for a vehicle runs both on track and street.

M21K19-1 20224E05R




BRES TRoRs/SMENFoThaMERELTISN, ORNZREOSETT .

AL ISAT A1) ._ :

T7ILET—70)

4

5 TRTL—R2)

ARk (1)

(5527 M8)
RILR2)., Fvk(2)
TL—kTviv—4)

il A4 F B (1)
— o (A F—8 /L5 —F M6]
RILMI)
@ [(RTVT D9 — D r—HAHBRAT]
Fuk (1)

ALK GSTN) A= ALY —(1) JASMA ZBEZEN)

RYFFICHRELGT R

‘BERAIE—X -MLILVF -EHEES

A s

BARZECHERAORIIFERAEZETY. REXDHEERNMELGONIHERITEOMHLOBDIZTIL TS,

WAROQEY T TR OFNREZ (F-BHEL . RBEDOB RS TEBL TS,

BIEE S HEBLUNANDIRY ST EEODIEEN, KRB FLUVIVOUEBIET 5BNAHYET,

WY T ORITEYRIE, REEEZHALANE, TAIOBHRYRBIRTY .

B OALGESHL, REFOT AR T X THRNTEEL,
KESRIZEDKANBFY LT CHEHREDETABELIRYFET,

AN g
==

BAGROBYMFFIERIZT—ELVIIS— DB AR ATRETIToTESLY,
W GRRFICLDEMDIBE - K KMNRIDATRENE ., R ALERAEELNRSBENLSH D=0,
B RBRE R OIY T FIFFERIZIT TS,



L. #METSRI—RTI75—DHY4L

A CoTRBTAOEBEFIETY . SMOEMEEE S RIS TEFEEEEESELTES,
1. NYTU—RAFRBFERYNT,

2. AMURIZT—FERYHNT,

3. ELE—Fa—TERYSNT.

2. TOMEI Ti SPORTST 75— Y {1+
[&EP DR ER]
FEESROERBEFRIEITROEY TY,

D AL TA SaAhINIRESUT

@ AL2184TB @ TFNST—T

@ ARk AF—HALY—

@ M8ARJL [30.0 N-m(3.1Kgf*m)] A M6RILN/ RTYL T Ty v—
® M8TL—rTvyiv— [4.4 N-m(0.45Kgf-m)]
® Y50 TF7ARTL—k @ MeFvk

@ M8Fwhk

(EEFIR]

1. ﬂ%«ﬁgﬂ ;rj’Aé:%»rwf«f?“BO)Fa‘il:ﬁE@’)a«rylv&“/F’J%yj‘%iﬁﬁu AINATAZAINATBIZELRAAT
HAEITS,

2. HBRDTIVET—TEA U INMMTBOYYAAMEZES LS IC—FLEEY F+5, (K2)

2

FILZST—T

AURHGE_

AL INATA AL IN(TB




[EEFIEDDE]
3. BEME (RN ESEITMBODSaAU VRIS T M8RILL, TL— Iy v—, FybEREEDHT S,
FORE. FEOAAEHRDEEITET S, (R3ESHR)

X3

FL—k Ty d— / M8 7wk FILEF—T ()

/ BIYAB IR (B R

] '. AT
= = / A ISATA
2RIV ‘_ A

—— «— 5 TERIL—h

©) @e—— FL—rTydr—

%%\ M8 AL

4. A IMTAEA I TBEARMILLIKETEMOERDBYMFFREIZHHE S,
5. XI75—73 v (A& EEKRIT SN IS— NV —T LEFERLTEET 5,
6. AMUNATATHMEFyNEFERLRYT TS,

7. BEDOIUTIURITEELTRMBIKYIBIZARFEOHZH LS,
N AUNRATDEAENRADIKRETHHELZHERLI- ETERBDHEIT TS,
<HEDFHFRILE >

A ELAAE (—FRET) A ISATA BYFHFEF v
[43.1~45.1 N-m(4.4~4.6kgf*m)]

a5 TM8
[30.0 N-m(3.1Kgf*m)]
A ISV TRAMSRILE, Sy IERAHEEZERALTLET,
T IRERLITEEOAT T TSI, EOFITMNEELE
HSREN O EADERICKEYET,

AL I(TA A4 TB

A =
BREEEDST AL, FHOBNCLERBL TARDEF TR, \
1S RTBIRE =i+ PR 750 BRSNS A (. MO A L& & S ABIRERE (=
B RBDEES )75 R et R LTS

RIS—ISHDBENTELIZRETHAYT HE BN OHETOREEGYFET,
RYMIFRIZB T BAEZITo TS,

CREOCERAREICEY VT NN BITHRAREEAHYFET  BEICIEL ., BRERREIT TS,



[EEFIEDDE]
8. MEIZGL, A1V F—H ALY —DRYMFITEITI,

A g
= R

Ao —H ALY —ERYM - EEBEEAEADENT
CEEL, BRMBO TN HYET

Fro AT ALY —DRBIFIIT—RED, HAT=
RETH G THEELY,

9. NyT)—TAFRiGFERYT TS,

3. MYt T+ DHERR
1. BEICFSELEOIBEREZET S,
2. IVDUEREIL. TARUL T H5#92500rmIEEFE CHERZ LIF. HIRRN OCEESIHN VLIRS S,
3. BUEEETL. BEHIRREN CEESHLGUONERT 5,

A =

FHEAHBERDERAIEEL . Bl XK AOCHEDRRE LD =-OERILIEE (21T TIESLY,
HRENDAHAEHEEDBE T OHRARICLIFELTRITRERELY. BETT,
ETHICEEERUIESITELICETEDIEL, BRET TS,

FDBTIEEEITIBEIE. X I75—DB+RITEATIRETIToTEELY,

R DORBELGENELCLTWBRBERIXI VO UEBREET . EFEEITEEEKBLIERIZHK - TESLY,

A sz
RBERE I, EROHBICIoTILBREDBEIEASHBEHHYET \
HEBFRIIBRKBRECRE YT IEHERL. BDEIZIGCTENLDB YT T E{ToTLEELY,

300~ 500kmFESTE IR ERIFEADNLELD . HERBANELNE LKL, BLEOZELTEELY,



[MEMO]



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

XKlllustration shows BNR32 kit.

Main Pipe A (1) :

Aluminum Tape (1)

4

Gasket (1)

Clamping Plate (2)
Q%Q [M8 Clamp Bolt Set]

2 Bolt (2), Nut (2)

@ olt (2), Nut (2),

|' LI Main Pipe B (1) S Plate Washer (4)

—

[M6 Silencer Bolt Set]

@ Bolt [Spring Washer & Washer ] (1)
' Nut (1)
Joint Band Clamp (1)  Sound Reducer/Silencer (1) JASMA Certificate Document (1)
REQUIRED TOOLS
*General Maintenance Tools *Torque Wrench  =Service Manual

A CAUTION

M Replace the exhaust system when the original sound reduction performance is impaired.

M This product is to be installed by a qualified professional in a fully equipped workshop.

B This product was designed specifically for the application specified. If the attempt was made to use this product on
another engine/car other than specified then you will risk damaging this kit and or the engine or components related
with it.

M This product is to be installed with the appropriate tools and equipment to prevent any engine failures and injuries or
bodily harm.

B Avoid unnecessary blipping and/or long idling to prevent water accumulation in the system from the steam contained
in the gas.

Water in the system may cause impairing the sound reduction performance.

A WARNING

B This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

& This manual only provides the simple instructions. For more details please refer to the vehicles official service manual.
1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

2. INSTALLATION OF THE TOMEI Ti SPORTS MUFFLER

[Tllustration of the mounting position of each bolt & gasket]

The installation of the bolts included in the kit is shown below.

Figure 1

@
@ Main Pipe A Joint Band Clamp
@ Main Pipe B @ Aluminum Tape
@ Gasket Sound Reducer
@ Bolt M8 [30.0 N-m(3.1Kgf=m)] @ Bolt / Spring Washer M6
® Plate Washer M8 [4.4 N-m(0.45Kgf-m)]
® Clamping Plate @ Nut M6
@ Nut M8

[Installation procedure]
1. Slide the Joint Band Clamp in Main Pipe and insert Main Pipe A into Main Pipe B.

2. Put the Aluminum Tape on Main Pipe B all the way around covering the notch on the pipe as shown below (Fig. 2).

Figure 2

Aluminum Tape

Notch cut

\

Main Pipe A Main Pipe B




[Installation procedure]

3. Lightly tighten the Joint Band Clamp using M8 bolt set, refer to Fig. 1 for each designated placement.
Make sure to tighten down the clamp at the opposite side of the notch cut on Main Pipe B, refer to Fig. 3.

Figure 3
Plate Washer M8 / Nut M8 Aluminum Tape (dotted line)
Clamping Plate @
e Notch side (Passenger side)

Main Pipe B

Joint Band Clamp Main Pipe A
X Tighten at driver side to e S

cover the notch area. —— — Clamping Plate

o

Bolt M@ ——» % Plate Washer M8

4. Fit the main pipe assembly onto the vehicle and adjust angle before fully tighten the clamp.
5. Place exhaust hanger brackets (x4) to the rubber hangers of vehicle side.
6. Bolt on Main Pipe A to the front pipe using original nuts.
7. Tighten every bolts / nuts to specified torque starting from the front side then in order to the tail side.
A Make sure to insert Main Pipe A to the bottom when clamp the main pipes. Refer to Fig. 4.
Figure 4 <Torque Specs>
1gU
Insert to the bottom. Factory nuts for Main Pipe A to Front Pipe
[43.1~451 N*m(4.4~4.6kgf-m)]
—_——
‘ Joint Band Clamp M8 Bolts
Main Pipe A Main Pipe B [30.0 N-m(3.1Kgf*m)]
A The M8 bolt sets are made to withstand the specified high
torque.
Tightening the bolts with typical torque specification of
M8 bolts might cause exhaust leakage and/or the bolts/
nuts to loosen off.
A CAUTION

*Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

= After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,
dirt so as not to burn them later when the car is running.

= After fitting the exhaust, you should check if the rear bumper will be at risk from heat from the pipe.
You may need to add extra heat shield protection on the rear bumper.



[Installation procedure]

8. Mount the kit—included sound reducer on the end tip if necessary.

A WARNING

It is highly recommended not to use the sound reducer
when using the car for high speed/ hard driving as it
may cause engine failure.

Only install or remove the sound reducer when the
engine and exhaust is cold to avoid any burns or
injuries.

9. Reconnect the cars battery negative terminal.

3. INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

*Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

*Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

-If there is anything felt abnormal when driving please stop immediately and check the car over.

*When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

*If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

*Check for exhaust gas leakage, and tighten all the bolts / nuts to the specified torque again
after the initial 300 500 km.

10



11



TOMEI POWERED c
BARH HE/NT—F

T194-0004 RIEARETHMEERMS5-4-27
TEL:042—795—8411 (%)

FAX:042—799—7851
http://www.tomei-p.co.jp

COREIZEHIIMY AT BELEDTHRHKIE EEABELLET,
EXRHE: A~ (KRB, ERXFHER)9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

Ti SPORTS F42=r9 A< 75— BNR32/BCNR33/BNR34ER#kHBAE 20224058 M21K19-1
Ti SPORTS Titanium Muffler for BNR32/BCNR33/BNR34 INSTALLATION MANUAL 2022.5 M21K19-1

12



